-
S |
o
gl
P
o
wo
()
= |
H
()
= In
0 p)
o
&
=
J—
-
o

DB-100-SB
Operation and Installation Manual

]
ol[ e
(J C
O
O
= - -
/I:I
-8
UL
] L
_‘|=|.< §|=|.A
8RR
A 2
\ h\
O
N S
’ %
BN SN

Telephone: +47 23302270

SKIPPER Electronics AS
Enebakkveien 150 Telefax: +4723 302271
P. O. Box 151, Manglerud E-mail: support@skipper.no Document no: DM-BDB100-SB
www.skipper.no Rev 1003A
Date: 2015-11-25

0612 Oslo, Norway
NO-965378847-MVA

Co. reg. no:



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

Weitergabe sowie vervielfaltigung dieser unterlage, Copying of this document, and giving it to others and the use
verwertung und mitteilung ihres inhaltes nicht gestattet, or communication of contents thereof, are forbidden without
soweit nicht ausdriicklich zugestanden. Zuwiderhandlungen express authority. Offenders are liable to the payment of
verpflichten zu schadenersatz. damages.

Toute communication ou reproduction de ce document,
toute exploitation ou communication de ou son contenu sont
interdites, sauf autorisation expresse. Tout manquement a
cette régle est illicite et expose son auteur au versement de
dommeges et intérets.

Sin nuestra expresa autorizacion, queda terminantemente
prohibida la reproduccion total o parcial de este documento,
asi como su uso Indebido y/o su exhibiciéon o comunicacion
a terceros. De los infractores Se exigira el correspondiente
resarcimiento de dafios y perjuicios.

Page 2 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

Contents
L 63T 721 1 21 2 T o O PO SRRSO 4
2. SPACE CONSIACTATIONS .. veuveuteiieieete ettt ettt ettt ettt sbe et st e bt et e eatesbe e bt eatesbeenbeeatesaeenbeeane e 6
3. INtermediate TUDE ......cc.oiiiiiiiii e et ettt et ettt e e s 7
4. BIanKIng PIAte .....c.eoiiiiiiiiieeieeeee ettt ettt et s a e 8
5. Welding the bottom flange ..........ccc.eeiiriiiiiiii e 9
6. Sea Valve ASSEIMDLY ......ooiiiiiiiiiiiiic ettt st 11
7. Assembling of first extension tube and SENSOT..........cccuevirviiiiiriiiiiiieeeece e 12
8. SeNSOT INSTALLALION ....cc.uiiiiiieiiiiii e ettt ettt ettt e et ee st e ebeesneeenne 13
9. Clamp UnNit MOUNTING ...c..eerviiiiriiiieetenit ettt ettt ettt ettt st st et sbeesbeesbeeatesbeetesaeesaeennens 14
10. Extension tube MOUNtING OTAET ......cc.eeuiriiiriiriiiiiieeicrieee ettt s 15
L1, FINAL @SSEMDLY.....eiiiiiiiiiiiieeee ettt sttt sttt e st ene s 17
12, SENSOT TEMOVAL ...ttt ettt et ettt et e et esabe e bt e s saeeteesaseenbeesnneenseens 18
13, Re-INSTAIlAtION ...ttt ettt et e st e et e s e et e sabeebeesnneenneen 19
14, DB-100 SENSOTS ..uuvttiiiieiiite ettt ettt ettt eb et e st e e st e ettt e ebeeeeateeeabteesabteesabeeesabeeenaseesnnseenns 20
15. 100 mm Double Bottom Ball Valve..........ccccooiiiiiiiiiiiiiiiiceceeeee e 21

Page 3 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

SKIPPER DB (Double Bottom) Sea Valve 100 mm

1. Installation

The SKIPPER DB Sea Valve 100 mm is used for installation of SKIPPER speed log sensors and echo
sounder transducers fitted with adaptor for XB-100-XX.

Caution!

Be aware that the Sea Valve contains high precision parts and therefore proper
handling when mounting is essential for the final result.

When handling the Sea Valve, all lifting devices must be attached on the outside of the
valve. It is very important to not insert any chains. wire, rope or any other device into
the valve chamber. This to avoid damaging and any kind of pollution of the Sea Valve.

Caution must be taken when mounting seavalves that all parts are aligned correctly, and that the inside is
clean. DO NOT use liguid sealants, and DO NOT paint the inside of a valve.

The SKIPPER DB Sea Valve 100 mm is delivered partly assembled for transport. The parts necessary for
final assembly will be found packed in a box delivered with the Sea Valve. First of all, it must be decided
where the Sea Valve should be installed. Normally, this will be in the fore part of the ship, in the centerline,
or as close to the centerline as possible. Optimal system operation is achieved by fitting the transducer/
sensor as deep as possible on the hull.

» The active surface of the sensor must be installed with front face a maximum of +/-1 degree to the ships
horizontal plane. (Speed Logs).

» The active surface of the transducer must be installed with front face a maximum of +/-7 degree to the
ships horizontal plane. (Echo Sounder).

Do not mount transducers close to the bow thruster propeller outlets, or aft of other hull installations (outlets,
vents or other protruding details) who may create aeration or turbulence.

It is necessary to select a part of the hull that is submerged and free from turbulence and aeration under all
load and speed conditions, and to avoid positions where air is trapped in heavy weather.

If a flat, horizontal section is not available for transducer fitting, the shipyard must construct a suitable bed.
Welding seams in this area should be smoothed and rounded off, in order not to create turbulence or aeration
at speed.

Protect the active element of the transducer/sensors during transport and installation, and

do not paint the surface.

The Sea Valve should be placed in a service accessible place, large enough for installation and disassembly
of the sensor unit. See drawing: “Space considerations”.

Page 4 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

Important

”Sensors for Speed Log and Echo Sounder are delivered with a fixed cable. Needed attention must be
taken to allow easy replacement/pulling of new cable during maintenance”.

SKIPPER Electronics AS can help recommend installation positions if GA-drawings (General
arrangements), lines drawings and frame drawings are made available for study.

Condition.
The welding to hull structures and structural support of the items may be subject to separate approval by
classification societies for each installation on board a ship.

Note: All “Item (X)” references on the following pages, can be found on the drawing “100 mm Double
Bottom Ball Valve” .

Page 5 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

2. Space considerations

Needed length of Extention fubes
LT+ 0,7m

Standard delivery of Exftenfion fubes
3m ( 2x1m and 2x0,5m )

This gives maximum distance between
Bulkhead and Ship s hull
L1=3m-0,7m

L1=2,3m maximum

Contact Skipper if more Extention tubes

{ are needed
0 \
\
L2 S
©
c
O =
200 2
™
e N J O N
7 7
_4=.<
N N -
S QE % Blanking plate
Bulkhead( Tanktop )
| | AL 3
i Length of Infermediate tube(L)
o N L2 = 225mm +/- 25mm
% ) \ L3 = 55mm
Y L=L1+L2-L3
L=L1T+170mm +/- 25mm
- A NRShip's hull

Min.600

The Sea Valve should be placed in a service accessible place large enough for installation and disassembly
of the transducer/sensor unit.

Page 6 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

3. Intermediate Tube

\
A @ 155 max. * Yard Supply

1

1397 14
@ 113 max.
"
©
@
: 3
[¢b)
_____ i <
ﬁﬁﬁﬁﬁﬁﬁ [ % S
R
— o
o
/ (]
c 1397 03
D

4
-+

Al

Real view
Scale: 1:20

Surface treatment: Red Industrial primer
. Flugger 1240 or equal

Basic tube measurements: OD: Max. 155mm Min.138,5mm
ID: Max. 113mm Min.108mm
Minimum wall thickness: 12mm

e | | | | | |

Designed by - date Checked by |Approved by - date Material
VF 2008.09.10 ST GT 2015.07.02 Steel DIN17121/5152.3N or equal
Name

PNy 4 Y Y TN Intermediate Tube
SN AN §F Bl W Prve-re- e 599 o
Eur. projecﬂon‘g @

Edition date Sheet
Page 7 of 21 Date: 2015-11-25

Gen. tolerance

1ISO2768m

Scale

1:3

2015.07.01 1ofl




SKIPPER Electronics AS

DB-100-SB Operation and Installation Manual

4. Blanking plate
1 | 2 | 3
| RevNo| Revision note | | Date |Signature|[hecked
* Yard Supply
A Adjust to Intermediate Tube dimension (DB-2029) A
B B
(=)
<r
on
C C
(]
-
e —_
D D
170
] 340 -
F Material: Steel DIN17121/ST52.3N E
Thickness: Same as Tank Top
Surface Treatment: Flugger 1240 Industriprimer. Colour: Red
— Gen. tolerance: +3 —
Itemref | Quantity | Title/Name, designation, material, dimension etc Article No./Reference
Designed by Checked by Approved by - date File name Date Scale
F V.Folger® A Matre VF-2005.03.03 2004.10.19 F
, Blanking Plate
SKIPPER Electronics A/S T
DB-2028-Rev-00 o
7
[ [ ] L [ [ ] L

L 1 LI

]

Page 8 of 21

Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

5. Welding the bottom flange

*  When the position has been decided, a 170 mm hole is cut in the hull, and a 200 mm hole is cut in the
bulkhead (tanktop).

* The bottom flange, Item (1) is welded into the hull. Standard welding practice, methods and procedures
should be observed, but may vary. (See welding notes).

Attention:

The bottom flange is a part of the Sea Valve that is machined with high accuracy and it should be
protected after mounting to avoid damage to the bottom flange surfaces. This to avoid leakage. If the
valve is pre-mounted. be sure to protect the valve from being polluted by welding debris.

WELDING NOTES!

All bottom parts and flanges for welding are precisely machined parts. During welding of these parts
to the ship’s hull plates, careful attention must be paid to avoid construction strain on the bottom
parts and flanges.

* Let parts cool down during welding.

* Over heating may change fit and form and result in non-conformity with intended sensor/
transducer.

*  Welding to thick hull steel plates will exert high stress on bottom parts and flanges.

* Especially care must be taken during welding of stainless steel flanges.

*  Work must be performed by a qualified and certified welder.

Welding the Baftom Flange in Ship\s Hull

Bottom Flange, Item (1)

Orientation nof necessary

N

Bottom Hull

QA /] N

2
Observe proper Grinding of outer Hull Welding. <v’ - >

Page 9 of 21 Date: 2015-11-25



SKIPPER Electronics AS

DB-100-SB Operation and Installation Manual

Intermediate Flange, Item (11)

A

Intermediate Tube, Item (10) Yard supply

Material: Steel DIN17121/ ST52.3 or equal

» Intermediate flange Item (11) is welded into intermediate tube Item (10). (*Yard supply). Standard welding
practice, methods and procedures should be observed. (See welding notes).

» Blanking plate Item (9) (*Yard supply) is placed over the 200 mm hole in the bulkhead.
* Intermediate tube Item (10) is tread into the blanking plate Item (9) and through the 200 mm hole in the

bulkhead.

» Standard welding practice, methods and procedures should be observed. (See welding notes).

¥

$200

\

2

Blanking Plate, Item (9) Yard supply

X

Y r—

=

Bulkhead

N

After welding clean surface and edges.
Make sure that Sensor fits.

Page 10 of 21

Date: 2015-11-25



SKIPPER Electronics AS

DB-100-SB Operation and Installation Manual

Sea Valve Assembly (Orientation not necessary).

* Place a 1.5 mm Klingersil gasket, Item (23) on top of intermediate flange Item (11).

6. Sea Valve Assembly

* Then place the valve element on top of the intermediate flange. The 16 mm nuts and washers should be

mounted and tightened. (Align parts before tighten nuts).

* Place a 1.5 mm Klingersil gasket Item (23) on top of the valve element.
* Mount the intermediate element, Item (12) on top of the valve element.
» All 8 screws, nuts and washers should be mounted, and tightened. (Align parts before tighten nuts).

Intermediate Element

Item (12)

Screw M16 (8x)
Item (33)

Spring Washer M16 (16x)
Item (29)

]

Nut M16 (16x) Torque: 130Nm
Item (28)

S

D

Gasket (2x)
Item (23)

>

1B

- %«ﬁ’%

Ball Valve Element

A ﬁﬁ%‘ 3

Page 11 of 21

Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

7. Assembling of first extension tube and sensor

To be greased with
Silicone Grease 6014 or equal

1

=

1
|
|

-

The Extension Tube must be

Mounted with a torque between :
15 and 30 Nm

Countersunk head Screw Mé4, Item (30)
Stainless Steel

To be locked with Loctite 222

Torque : 1,5 Nm

Sensor
Premounted from Supplier

Page 12 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

8. Sensor installation

Top Flange Gasket (2x) Following parts
Item (13) Item (17)

Washer Nut M50
Item (22)  Item (18)

N

¢ 6
o

f{&ﬁlﬁ@lu@@ ‘*

0-Ring 139,29 x 3,53
Item (36) =
Slack premounting
H H
| M |
| g |
i O i Thread Bolt (2x)
i i Item (16)
cE
Spring Washer M16, Item (29) (2x) —
Nut M16, Item (28) (2x)
Torque : 130 Nm
Lower the Senser Housing carefully
down to the Top of the Ball Valve
[\ . .
/_g * Place the O-ring, Item (36) in the groove on top of the

intermediate element. Apply grease to the O-ring.
Insert the 2 thread bolts Item (16) through the flange
and secure with 2 x M 16 counternuts, Item (28).
Torque 130 Nm.
* Lower the sensor housing carefully down to the top of
ﬁ the valve piston.

2L,
NE

S

R
A

Page 13 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

9. Clamp Unit mounting

Mount top flange Item (13). Secure with 8 each washers and nuts. Torque: 130 Nm.

Mount in following order:

* 2 x gasket, Item (17).

*  Washer, Item (22).

*  Nut M50, Item (18).

* 2 x M16 nuts, Item (28).

e Clamp unit, Item (15).

* 2 x M16 nuts, Item (28) with spring washer, Item (29).

|
Clamp Unit
Item (15)
7\
Nut M16 (), Item (28) (@ Y o)
Spring Washer M16 (2x), Item (29) & fiS]
U \i\\
\:\ Spring Washer M8 (2x), Item (32)
|:| \\S(rew M8 (2x), Item (31)
ol[ [[o
imi
Nuts onl -
De not tighten up until senser is lowered
Nut M16 (2x), Item (28), Torque: 130 Nm a
{L 11T T1

Page 14 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

10. Extension tube mounting order

Extension tube 0.5m U
Item (7)

and 3 D
Extension tube 1m S\
Item (6) S

The extension tubes and coupling must
be mounted with a torque between 15
and 30 Nm.

The countersunk head screw must be

D

O
Do¢o

Countersunk head screw M4

Item (30) T ; ;
To be locked with Loctite 222 ¥ il mounted with a torque 1.5 Nm.
Iy 0
Coupling, Item (8) —=
To be greased :: @
Washer (Lx), Item (19) ==
Gasket (2x), Item (20) —H B
u 1
u< %:

o QoL

Torque : 1,5 Nm 'i'

S -

N

Sensor
Premounted from Supplier

Page 15 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

Open Sea Valve, lower sensor unit and
first Extension Tube.

Rotate the Extension Tube to align the 0.5 and Tm available, according to requirement

sensor to point forward (ahead), (only ‘

needed for Speed Log).

Use the ﬂattepned areag )on the Extension = & = 4: A j—
Tube to find correct direction. (See fig. 11 Final parts
Final Assembly.

Tighten up the 2 x screw M8 before
mounting next Extension Tube.

When connecting Extension Tube, tighten up the 2 Screws

ol [|o
P ]
ubh s

=)

O

/%\

O

Nd

a

|

F
Z

A

+
b,

'

J

Page 16 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

11. Final assembly

» After the ship is afloat, is it necessary to let the air out of the Sea Valve.
* Loosen the M50 nut, let the air out and tighten nut again.

Nut M28
tem (21) Mounting order Nut M50 and Clamp Unift :

Washer (2x)

tem (22) 1. Tighten the Nut M50, Item (18), Torque : 98 Nm

2. Push down the Clamp Unit, Item (15), onto the Nut M50,
and tighten the 2 screws M8 (with lock washer).Tarque : 40Nm

3. Screw the 2 Nuts M16 sligtly up te the Clamp Unit
4. Tighten the 2 Nuts M16 (with lock washer) on
the opposite side: Torque : 130 Nm

Cente Line Extention Tube Gasket

Item (20) )

The Clamp Unit must be fitted on Top of Nut M5!
A to lock the Nut
(This is done to give extra security.)

Guide Bar Ship

A

Forward (Ahead)

AN\
N
N
AN

=K SO

Protect sensor!
*  When launching ship, lift sensor 50 mm.
*  When dry docking ship, lift sensor 50 mm.

/AL

|

]
R

s

Check that the transducer/sensor housing, when fully inserted, is flush with the lower surface of the bottom
flange.

Page 17 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

12. Sensor removal

///:‘: AR ——— =l

Disassembling order

1. Uncrew and lift the Clamp Unit aprox. 20 mm
tighten the 2 screws M8

2. Loosen the Nut M50 carefully until Water trickles out

3. When disassembling Extension Tube at deep drafts,
@ loosen the 2 screws M8 carefully

If the Water pressure does not push the Extension Tube up,
use the to Nuts M16 to lend a hand

NN

| NNANANNN
I\
NN D\

\\\t
N

—NNN

7 Y
mign

When the Sensor Hausing is fully hoisted
close the Ball Valve

AL

Page 18 of 21 Date: 2015-11-25



SKIPPER Electronics AS DB-100-SB Operation and Installation Manual

13. Re-installation

Same procedure as first-fime mounting

Mounting order Nut M50 and Clamp Unit

1. Tighten the Nut M50, Item (18), Torque : 98 Nm
Push down the Clamp Unit, Item (15), onte the Nut M50
and tighten the 2 screws M8 (with lock washer).Torque : 40Nm
3. Screw the 2 Nuts M16 sligtly up te the Clamp Unit.
L. Tighten the 2 Nuts M16 (with lock washer) on
the opposite side: Torque : 130 Nm

N

Cente Line Extention Tube

2O

‘J] . The Clamp Unit must be fitted on Tap of Nut M5
1 to lock the Nut
Guide Bar Ship 1 (?hé is doemek#o give extra security.)
< |
- iy 1 g3
Forward (Ahead)
(
[T TITTI [T
(
T TN
_ O —
\ /
7 %
7
To be greased with {\ < :1 § SS%
Silicane Greafe 6014 or equal O
8| N el §
oW
Q N

Page 19 of 21 Date: 2015-11-25



DB-100-SB Operation and Installation Manual

14. DB-100 Sensors

SKIPPER Electronics AS

Date: 2015-11-25

8 _ L _ 9 [ T [ T A T T T T 1 £ _ Z _ L
soots | w3 _ £0-A34-9902-80 T
= S/V S31U04}3313 ¥IddIMS 00-A24-050Z-9d 9¥eld UoNdA0IJ
SJ0sUsS-00L-490 21qe0 WSZ ZHY0S  TAHOSONL
600Z11°0€ 209002-19 A aujeNy o1qee Woy ZH3A0S X THH0SON.LA
3jess ajeq 3weu 3)i4 ajep - Aq parcaddy Aq paxypray) Aq paubisag
3IU3IBY3Y/ON 3[IHY 343 ot 1p ‘[eliaew ‘voijeubisap ‘aweN/3jyl) | Ayiquenp | yaway 00-A¥-ccoc-9d Suisnoy
2 Bouow_wm 1:T 191808 10-A9Y-6707-dd  YUSWR[F SSaId
, 20-29¥-€202-9d 10400
1991898 vV TLP NIA 06f Sury
I 210y prys
TN
3]qed WGT ZHY0S  ID0SON.LA
E¥ 31qe0 Woy ZHY0S IDX0SONLH
£3 peoyy —> UOI399101J 99T YHIM JOPUNOS OYIJ J0J JOONPSUBL],
V-V IN0-ss01) W g
=
a5
g%
58 2[qed WOy ZHN00T XSA00TNLH
oG ¥ 0 10 250D 5g 21quo WIST ZH00T  SA00TNLA
— . 5'g o]qeo WOy ZHYN0S X TAGOSONLI
g olqeo WS ZHN0S  TAHOSONLH
losuas yTCTTINA 2 m
M_ ° 00-A34-610C-D0L 00-A99-7202-9d Suisnoy
LO-ASY-LH07-aCL B 00-AHY -620¢-4S
=T T0-AU- 50T TUSWRY $503d
HLTINIA SN Toysemy
(¥0)216 NICL0F X SN Ao158 C0-AY-£c0T-dd TOA0D)—¢
(XD)rV 1991578 §86 NIA 8N INN 10T 99818 $V LY NIA 06( Sury
woy
woy
31qed W)Y ZHJY00Z DXSO0TNLA
VS-DLTS0S81d 91qed WS ZHN00T  DSO0INLA
- ] o]
4S-9dSyTC TN v1-DLTS0581d 0140 WOy ZH0S - DXOSONL
Iosuds 30[ dnoaugew 01 Josuas 3oy opddo( I9PUNOS 0Y29 10§ JONPSULL],
SO10nd9q 1ddyS Aq pajunowaid syun [y
pay33y) _m.__.;mcm_m_ ajeq _ 340U UoIS|ARY _oz>mx _ |

8 _ L 9 _ S _ 7 _ € [4 |

Page 20 of 21



DB-100-SB Operation and Installation Manual

SKIPPER Electronics AS

15. 100 mm Double Bottom Ball Valve

7e)
A/.~
—
p—
1
v
—
8 _ L _ 9 [ ] [ T A T T T T ] £ Z | )
10 | ziotor 20 4X-001-4a ‘ON'Lavd| TéfaLvi NOILdI¥DSEA A0 'ON'L¥vd['ON'DMA | NoLLdridsaa [arof [ N
1984S|U0HIPY "HeAQ] UOISIASY SY S31U0JJ3317 YIddINS [porovoz 1991578 vV PEGNIA 9T INN| 0F |8 |+O 1207-8d |00-120z-8d oBuejg wopog | 1 | 1 |« o}
w>._m> ._._mm ED++Om m_ﬁ_DOQ EC._OO_s ! $€010-VOZ 19918S $V LTI NIA 91N Jdysep Sundg| 8T 6z |+O DLTS0S8TA | 10-9%02-9d slosua§-001-dd| | 4 <
69010-VOZ [991813S $V [66L NI 8 X yIN MAIdS | L [0€ |0 D
60021 0E auepy |£8010-VOZ [99181§ ¥V €66 NIA 0€ X N MAI0§ | T | ¢ [+ 4
Je3s 3jeq 3weu 3y 3jep - Aq parosddy Aq p3ya3y) £q paubisag 190181 pV| L1 NIA 8N 1oysepm Bunds| 7 [zg [«
Y= 375 UoISURUp "eLS{Eu ‘Uoeubisap aueN/a1L | Ayueny | jaausy [SL010VOZ PAISIS ¥V EE6NIQ 0SX9TIN oS | b1 | ¢ |+ STOTE [10°S700°8A | Wi-2qnLuonuog| ¢ | 9 |«
9202-9dd | 10-9202-9d | WS 0-2qn [, U0NuaIXH [
L207-4d | 10-L20T-9d Surdnop| €[ g |«
$2010-VOZ| (310ys 0 YEN) [ £6°€ X 6T°6£1 BuL-Q 1 ]9¢ |0 8202-dd |00-820C-d4d Qe[d Bunjue|g L6 |« [
| | 620C-dd | 10-620C-4d Aqn, derpauLouy 10T [
0€02-9d [00-0€07-6Q | d8ue[,] djeIpauuoju] [ I8
7 4 7 150Z-dd | 10-1S0T-dd | USRI djeIpauLIdu] | 4!
S1010-D0Z 0938198 vV JUSWI[H PABA [IBE| T |OF 1€02-4d [00-1€0C-dd o3ue[ dof, L [er
| (3N uoISUB}xX] I
d
7 e G, 7 £602-8 | 10-€602-9a wn dwe | 1 fer |« |3
¥€02-dd |00-+€0T-dd nogpedyL| ¢ 91 |
! ! $€02-9dd |00-S£€02-9d yseD | T (L1 (O
9€02-dd |00-9€0T-dd OSIN IMN I (81
v 3w,\>‘ v -~ —V L€02-dd |00-L£0T-d Rysem | 91 |61 [+O
| = | 8€07-dd |00-8€0C-dd PyseD | 8 |0T [«O [
1 = 6€02-dd |00-6€0C-4d STIN N L JIT |*
I Addng prex (s 0¥02-dd |00-0¥0Z-9d oysem | 1 |TT
7 | | VP01 LI3I-S-HA-ES-2INPOIA 1 291A195 Ut syred oxeds (O ThOTHA 1002707 8a WILO| T |€C 1«0
| 7 7 LI-IN-GX-001-9Q 13 Sununow ut 10 oAJeA uo Aped pajunojy (4 a
I I
I f | IW
: | ‘ | 5
| | I
7 7 ) (zc 7
© , , & SHOKDIC !
Y "
s -
= =
7 g
g
8T
1 4 €1) (91
) NEZSLS/LZLLINIO 19345 134l —
1€ "70Z0IN3 6T
70771 ONM/T9LE I1SIV
o
fddng paex
\
Py 4noj0) J3wiid A1ysnpul oyzL J3B6N )4 (JuswieI] 3IR4UNg
NETGLS/LZLLINIO 13343 -
J'E "70Z0IN3 mu
pay3ay) _m.__.:mcm_m_ 3480 _ 340U UOISIARY _o2>mx _ | 70771 ONM/TSLE ISV S}
8 I L 9 I 3 I 7 £ 7 7 =
[9)
en
<
A




	1. Installation
	2. Space considerations
	3. Intermediate Tube
	4. Blanking plate
	5. Welding the bottom flange
	6. Sea Valve Assembly
	7. Assembling of first extension tube and sensor
	8. Sensor installation
	9. Clamp Unit mounting
	10. Extension tube mounting order
	11. Final assembly
	12. Sensor removal
	13. Re-installation
	14. DB-100 Sensors
	15. 100 mm Double Bottom Ball Valve

